

# CERTIFICATE OF ANALYSIS

取样日期: 2019年3月6日 SAMPLING DATE : November 6th 2019		分析日期: 2019年3月8日 INSPECT DATE: March 8th 2019
批号: BATCH NO: PC190302		数量: QUANTITY: 100TONS
品名: PRODUCT: Copper wire scrap		原产地: ORIGIN OF COUNTRY: CHINA
分析项目 Analysis Item	指标 Index	检验结果 Result
Cu: ≥ %	99.95	99.96
Bi: ≤ %	0.002	0.001
Sb: ≤ %	0.002	0.002
As: ≤ %	0.002	0.001
Fe: ≤ %	0.005	0.004
Ni: ≤ %	0.002	0.002
Pb: ≤ %	0.005	0.003
Sn: ≤ %	0.002	0.002
S: ≤ %	0.005	0.004
O: ≤ %	0.002	0.001
Zn: ≤ %	0.005	0.003
P: ≤ %	0.001	0.001